
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

STUDY ON THE FEASIBILITY OF APPLYING EXTENDED PRODUCER 
RESPONSIBILITY TO MICROPOLLUTANTS AND MICROPLASTICS 
EMITTED IN THE AQUATIC ENVIRONMENT FROM PRODUCTS DURING 
THEIR LIFE CYCLE 

Executive summary 



STUDY ON THE FEASIBILITY OF APPLYING EXTENDED PRODUCER RESPONSIBILITY TO MICROPOLLUTANTS AND MICROPLASTICS 

EMITTED IN THE AQUATIC ENVIRONMENT FROM PRODUCTS DURING THEIR LIFE CYCLE 

 

1 
 

EXECUTIVE SUMMARY 

STUDY OBJECTIVES AND SCOPE 

EurEau commissioned a study to assess the potential applicability and relevance of extended producer 

responsibility (EPR) in order to develop clear policy guidance to address emissions of micropollutants and 
[...]
increased efficiency of new products put on the market, the current situation represents 

both technical and economic difficulties for the drinking and waste water sector.  

In order to comply with requirements such as those on urban waste water discharges, 

many WWTPs in the EU must invest in advanced water treatment technologies, which 

implies increased costs. The additional costs borne by WWTPs to treat waste water is 

usually being passed on the final consumer, leading to increased water bills. The cost of 

wastewater treatment depends on several factors such as the condition of the WWTP, its 

size, the technology that is installed and the quantity and types of pollutants that need to 

be treated in order to reach the desired water quality. Implementing advanced wastewater 

treatment is particularly problematic for smaller WWTPs due to the investments costs 

(including increased energy consumption) and infrastructure required. In most cases, 

economies of scale and cost effectiveness can be achieved for larger installations as they 

have more resources to ensure follow-up, process optimisation, and operation and 

maintenance of the facility. In addition, costs and energy demand per cubic meter are 

generally lower for larger facilities, and are also likely to decrease as technologies develop 

and prices drop with increasing market demand. However, if investment requirements 

come at the wrong moment of the investment cycle, larger treatment plants may also face 

significant difficulties. 

Information on advanced treatment costs are presented in the following paragraphs for 

Switzerland, Germany, the Netherlands and Sweden. Although some data is available in 

existing literature, it should be noted that cost data varies widely depending on the 

different parameters considered (e.g. location of the WWTP, local conditions, capacity 

of the WWTP, measured in population equivalent size, water recharge rate, etc.) as well 

as differences between Dutch, Swiss, Swedish and German cost and wastewater treatment 

structures. For example, the design capacity of a WWTP in population equivalents (p.e.) is 



Module 1 –  Relevance of EPR for products emitting pollutants to the aquatic environment  

 

15 

 

not calculated in the same way nor are important cost variables such as capital costs, 

electricity and labour. 

Switzerland is one of the first countries to start implementing a national policy to reduce 

micropollutants in the effluents of municipal sewage treatment plants (STPs). According to 

a report commissioned by the Swiss Federal Institute of Aquatic Science and Technology, 

the Institute of Biogeochemistry and Pollutant Dynamics and the Federal Office for the 

Environment, the average cost for wastewater treatment including nutrient removal in 

Switzerland is around 0.61 €/m3 (0.7 CHF/m3) wastewater (Eggen 2014). Table 2 

summarises the overall investment and capital costs of different types of advanced 

treatment technologies in Switzerland (Poyroy2 2016). 

Table 2: Costs of advanced water treatment technologies, Switzerland3  

Estimated costs 

Advanced water treatment technology 

p.e. (population equivalent) = 100 000 

Ozonation  

+ new filtration 

Power activated carbon 

+ new filtration 

Total investment sum  
10 million € 

(11.3 million CHF) 

10.8 million € 

(12.3 million CHF) 

Capital costs (€/p.e./year) 6.4 6.7 

Operating costs (€/p.e./year) 3.2 4.7 

Under the Swiss national policy, the total investment costs to upgrade 100 WWTPs (out of 

approximately 650 WWTPs and covering approximately 50 % of national annual 

wastewater) are estimated at 1.2 billion CHF (1 billion €), or 130 million CHF (114 million 

€) per year, over a period of implementation of 25 years (2016-2040)4. The planned 

upgrades to WWTPs are expected to increase the annual costs of urban drainage and 

wastewater treatment by 6%. Treatment costs are expected to increase by 10−20% for 

WWTPs serving > 80 000 persons and by 20−50% for WWTPs serving between 8 000 and 

80 000 persons (Eggen 2014). Compared to Germany, the costs of upgrading 230 large 

municipal treatment plants (size category 5, covering approximately 50 % of the 

nationwide annual amount of wastewater) over a period of 25 years are estimated at 10.4 

to 10.9 billion €, which would equate to 415 to 435 million € in annual costs for the 

elimination of micropollutants, including post-treatment (UBA 2018). An earlier report 

published by the German Environment Agency estimated that the specific costs of 

advanced waste water treatment in municipal sewage treatment plants range from 0.124 

€/m3 for size class 3 to 0.051 €/m3 for sewage treatment plants larger than 1 million 

population equivalents (size class 5). The annual total costs of around 1.3 billion euros 

                                           

 

 

2 Poyroy is one of the main consulting and engineering companies that has overseen many of the WWTPs 
upgrades in Switzerland. 
3 Poyroy (2016) 
4 www.water2020.eu/sites/default/files/keynote_adriano_joss_eawag_switzerland.pdf 



Module 1 –  Relevance of EPR for products emitting pollutants to the aquatic environment  

 

16 

 

(net) are expected when upgrading all the German sewage treatment plants in the size 

classes 3 to 5 (3 013 in total) to integrate targeted micropollutant removal (UBA 2014). 

In Sweden, a government-commissioned report (which based its calculations on the 

Baresel et al (2017) study) estimates that the advanced waste water treatment costs for 

facilities larger than 100 000 population equivalents (p.e.) is less than 1 SEK/m3 (0.09 

€/m3). For smaller facilities (2 000–20 000 p.e.), the costs of advanced treatment 

technologies are about 5 SEK/m3 (0.5 €/m3) (SEPA, 2017). The report breaks down the 

estimated costs by technology as summarised in Table 3: 

Table 3: Cost of advanced water treatment technologies, Sweden5 

 Ultrafiltration GAC6 PAC7 BAF8 Ozonation 

Installation CAPEX (M €) 

2 000 p.e.  9.7–12.4 M€ 3.5 M€ 0.13 M€ 3.5 M€ 1.2–4.4 M€ 

20 000 p.e.  15–22 M€ 6.6 M€ 0.22 M€ 6.6 M€ 3–7.9 M€ 

100 000 p.e.  44 – 66 M€ 15.4 M€ 0.7 M€ 15.4 M€ 9.3 – 17.6 M€ 

Annual capital expenditure CAPEX (M€/year) 

2 000 p.e.  0.7–0.9 M€ 0.26 M€ 0.008 M€ 0.26 M€ 0.08–0.35 M€ 

20 000 p.e.  1.4–1.7 M€ 0.44 M€ 0.01 M€ 0.6 M€ 0.26–0.6 M€ 

100 000 p.e.  3.2–4.8 M€ 1 M€ 0.05 M€ 1.4 M€ 0.7-1.3 M€ 

Operating expenditure OPEX (M€/year) 

2 000 p.e.  0.35–0.4 M€ 0.6 M€ 0.30 M€ 0.6 M€ 0.17 M€ 

20 000 p.e.  0.7–1.4 M€ 1.4 M€ 1.8 M€ 0.79 M€ 0.35 M€ 

100 000 p.e.  3–5.2 M€ 6.8 M€ 7.5 M€ 3.5 M€ 1.3 M€ 

Total cost (€/m3) 

2 000 p.e.  3–3.9 € 0.88–1.05 € 0.97 € 0.88–1.05 € 0.48–0.8 € 

20 000 p.e.  0.6–0.97 € 0.6–0.88 € 0.50 € 0.4–0.7 € 0.20–0.30 € 

100 000 p.e.  0.44–0.66 € 0.44–0.6 € 0.50 € 0.30–0.52 € 0.16–0.18 € 

Operational electricity consumption (kWh/m3) 

  0.1–0.5 <0.01 0.01–0.05 <0.01 0.1–0.3 

                                           

 

 

5 Treatment costs per cubic metre of treated effluent (SEK/m3) are calculated by dividing the total 
Annual investment costs and operation costs by the total annual effluent treated by the WWTP. The 
dimensioning flow used for all facilities is 150 m3/ (p.e. / year). 
6 Granular activated carbon 
7 Powdered activated carbon 
8 Biologically active filtration 



Module 1 –  Relevance of EPR for products emitting pollutants to the aquatic environment  

 

17 

 

The Swedish study estimates the total costs of upgrading all WWTPs in Sweden (greater 

than 2 000 p.e.) between 46 million € (41 million kronor) and 2.3 billion € (2.1 billion 

kronor) per year. This corresponds to approximately 62 - 540 € (55-480 kronor) per 

household per year (SEPA, 2017). 

Another study commissioned by STOWA (Dutch Foundation for Applied Water Research, 

compared the costs of different advanced water treatment techniques in the Netherlands, 

Germany and Switzerland (Mulder, 2015). When taking into account the differences in 

calculation methods (e.g. population equivalents, treated amount of effluent, use of 

already existing processes, cost structures, etc.), key findings from the report indicate that 

the calculated costs are similar across the three countries (Table 4 and Table 5). 

Table 4: Cost comparison – Netherlands and Germany for micropollutant removal 

(m3/per WWTP effluent)9 

Equivalent 

Netherlands Germany 
Capacity p.e. – NL 

(150g TOD)10 

Capacity p.e. – DE 

(60g BOD)11  

20 000 14 000 0.22 – 0.26 € ± 0.05 € 0.21 € ± 0.08 €   

100 000 70 000 0.18 – 0.20 € ± 0.05 €  0.19 € ± 0.08 € 

300 000 210 000 0.16 – 0.18 € ± 0.05 € 0.14 € ± 0.08 € 

 

Table 5: Cost comparison – Netherlands and Switzerland for micropollutant removal12 

Treated capacity: > 

80%  
Total costs 

Costs per Swiss p.e. 

(120g COD)13 

Costs per Dutch p.e 

(150g TOD)10 

4 500 000 p.e. CH 66.5 M€  14.30 € 12.40 € 

13 500 000 p.e. NL 150 -190 M€  12.80 – 16.20 € 11.10 – 14.10 € 

 

Other cost figures identified through the literature review that can provide additional 

insights on the overall cost implications of advanced water treatment technologies indicate 

the following figures:  

 Traditional wastewater treatment = 0.17 €/m3, with 47% of residues left after 

treatment 

                                           

 

 

9Mulder (2015). The cost calculations in the Mulder (2015) study are based on the study: UBA (2015). 
Measures to reduce micropollutants entering aquatic environment [Masnahmen zurVerminderung des Eintrages 
von Mikroschadstoffen in die Gewasser, Umweltbundesamt Dessau-Roslau, and Januari 2015]. 
10 TOD= total oxygen demand / 1 p.e in the Netherlands = 150g TOD 
11 BOD= biochemical oxygen demand / 1 p.e. in Germany = 60g BOD 
12 Mulder (2015). Estimations provided: removal per m3 incoming wastewater, based on removal of indicator 
substances of the BAFU, 2012 study (Diclofenac, Carbamazepine, Sulfamethoxazole, Benzotriazole, Mecoprop). 
Cost calculations based on the study: BG Ingenieure und Berater AG (BAFU), 2012. Planning and Financing for 
the elimination of micropollutants in waste water. 
13 COD= chemical oxygen demand/ 1 p.e. in Switzerland = 120g COD 



Module 1 –  Relevance of EPR for products emitting pollutants to the aquatic environment  

 

18 

 

 Reverse osmosis = 0.48 €/m3, with 4 % of residues left after treatment 

 Powered activated carbon = 0.65 €/m3, with 3% of residues left after treatment 

 Ultraviolet (UV) irradiation = 0.35 €/m3, with 13% of residues left after treatment 

 Ozone: 0.23 €/m3, with 2% of residues left after treatment14 

The above figures should however be considered with caution and could be misleading, 

due to potentially vested interests of the source for these figures. The data listed above is 

provided by Primozone, a Norwegian based company specialised in ozone technology. 

4.2.1 Costs for drinking water treatment  

The presence of micropollutants and microplastics in the aquatic environment not only 

affects the costs for wastewater treatment, but also those of drinking water operations. 

Drinking water can be produced from both groundwater and surface water sources 

depending on the geographic context. Similar to wastewater treatment technologies, 

conventional drinking water treatment processes (e.g. sand filtration, flocculation etc.), 

which were primarily developed for the removal of pathogens and nutrients, have proven 

inefficient in the removal of many micropollutants. Advanced treatment processes such as 

nanofiltration and reverse osmosis membrane can more efficiently decrease the levels of 

micropollutants in raw water sources, however complete removal is not always achieved 

and the effectiveness of treatments generally decreases with usage and time (Tröger 

2018). Their practical use in full-scale drinking water treatment plants (DWTP) can be 

problematic in the case of high micropollutant concentrations in the retentate, which can 

eventually lead to human exposure and bioaccumulation of hazardous compounds, 

particularly in the case of perfluoroalkyl substances (PFASs).  

Furthermore, much of the drinking water produced from groundwater or spring water only 

require minimal treatment making it a natural product containing many valuable minerals. 

Drinking water produced through reverse osmosis would require re-mineralisation turning 

it into an artificial product. In addition, advanced drinking water treatment processes may 

require additional costs in terms of investments for upgrades to DWTP, operations and 

training. Figures on drinking water costs associated with micropollutants resulting from the 

agriculture sector are summarised below (EurEau, 2016):  

 Austria: In Austria, a relatively small portion of the country’s water resources 

(approximately 7%) is treated because of the generally high quality of drinking water 

resources (ground water, spring water). In cases where drinking water sources must 

be treated due to, for example, elevated nitrate levels caused by agricultural activities, 

cost estimates from a regional water supplier (supplying 6% of the Austrian population) 

indicate investment costs of almost 14 million € (over a 16 year period from 1998 – 

2014) for establishing treatment plants (membrane filters in combination with activated 

carbon). Operating costs were estimated at approximately 0.40 €/m³. Costs for the 

construction of new wells, regional drinking water pipes and mobile membrane filters 

were not included in these figures. 

                                           

 

 

14 Micropollutants “Cost of treating water micropollutants”. Accessible at: 

http://micropollutants.com/Portals/0/Downloads/Cost-of-treatment-water-micropollutants.pdfs 

http://micropollutants.com/Portals/0/Downloads/Cost-of-treatment-water-micropollutants.pdfs


Module 1 –  Relevance of EPR for products emitting pollutants to the aquatic environment  

 

19 

 

 Denmark: In Denmark, drinking water treatment costs associated with the presence 

of micropollutants in water sources are difficult to estimate because of national and 

regional specificities. There are only a small amount of the Danish drinking water 

suppliers that have extended water treatment. The number is rising though, due to 

increasing problems with emerging substances, primarily metabolites from pesticides 

and biocides. Water prices are set to reflect a variety of parameters such as infiltration 

rates to aquifers and the percentage of the catchment areas which are subject to certain 

measures. Further, some costs are covered through public and government funds e.g. 

taxes for planning costs. Nonetheless, significant efforts are made by the national 

government to regulate groundwater sources (and therefore the use of fertilisers and 

pesticides) due to the fact that about 2/3 of the area in Denmark is farmland. Measures 

to reduce nitrate leaching to groundwater can vary from a few thousand Euro to 20 000 

€ per hectare (lump sum); and costs for protecting groundwater against pesticide 

pollution can range from 2 000 € to 10 000 € (lump sum) depending on the crop system 

and proximity to abstraction areas. Other important costs include rising drinking 

production costs, protection of groundwater sources, administrative expenses required 

for planning, monitoring and enforcement activities and public awareness raising 

campaigns on groundwater protection issues. 

 Germany: In Germany, costs related to nitrate elimination when treating raw water 

for drinking water purposes vary between 0.10 €/m³ and 0.50 €/m³. 

4.2.2 Reduced sludge quality and circular economy options 

Sludge refers to the residual, semi-solid material that is produced as a by-product during 

treatment of industrial or municipal wastewater. EU policy has placed priority on the use 

of sludge on land – for agricultural for example – to utilise the resource value of organic 

matter and nutrients, and to avoid the use of incineration if possible, which would promote 